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Possible test case verdicts:

- neither assessed nor tested.......................cocooeeees. . NIN

- required by standard but not appl. to test object......... N/A

- required by standard but nottested.....................  NT

- not required by standard for the test object...........  N/R

- test object does meet the requirement................... P (Pass)

- test object does not meet the requirement................ . F (Fail)

Testing:

Date of receipt of testitem ..............ocoooviieinl 2012-03-21

Date (s) of performance oftests .................................. 2012-03-21 - 2012-04-05
Compiled bY....ccuimmmmmmmamns . Christian Weber

Wilfried Treffke /21/:/

Tested by (+ signature)................... :
(Testing Manager)

Approved by (+ signature)............... :

(Test Lab Manager) Jens Zimmermann NS T

Date of iSSue:.vuuaumnmranasnag . 2012-05-23

Total number of pages.................... o 99

General remarks:

The test results presented in this report relate only to the object tested.

The results contained in this report reflect the results for this particular model and serial number. It
is the responsibility of the manufacturer to ensure that all production models meet the intent of the
requirements detailed within this report.

This report shall not be reproduced, except in full, without the written approval of the Issuing testing
laboratory.

Additional comments:
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1 Equipment (Test item) Description:

Description Radio control transmitter for Model Cars
Model EX-1

Serial number None

Hardware version None

Software / Firmware version None

FCC-ID QH9KTSS-703

IC N/A

Equipment type

End product

Radio type

Transceiver

Radio technology

Non specific frequency hopping system

Operating frequency range

2404 - 2480MHz

Assigned frequency band

2400 - 2483.5MHz

FLow 2404MHz
Main test frequencies Fuio 2440MHz

FuicH 2480MHz
Spreading FHSS
Modulations Frequency
Number of channels 29
Channel spacing 2MHz
Number of antennas 1

Type external dedicated

Model Simple wire antenna (1/2 wave antenna)
Antenna

Manufacturer unspecified

Gain 1.9dBi

Kondo Kagaku Co., Ltd.
Manufacturer 4-17-7 Higashi Nippori, Arakawa-Ku

Tokyo 116-0014

JAPAN

Viowm 6.0VDC (Battery)
Power supply Vuin N/A

Vuin N/A

Model N/A

Vendor N/A
AC/DC-Adaptor

Input N/A

Output N/A
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1.1 Photos — Equipment External

EUT PARTS

EUT TOP
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EUT BOTTOM
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1.2 Photos — Equipment internal

MAIN UNIT

— i:mﬁ —

MAIN UNIT
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MAIN UNIT
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GRIP UNIT

GRIP UNIT
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1.3 Photos — Test setup

Test setup : Radiated emissions
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1.4 Supporting Equipment Used During Testing

Product Device Manufacturer Model No.

Type*

Comments

None

*Note: Use the following abbreviations:
AE : Auxiliary/Associated Equipment, or
SIM : Simulator (Not Subjected to Test)

CABL : Connecting cables
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1.5 Test Modes

Mode # Description
General conditions: |EUT powered by fully charged battery
Radio conditions: | Mode = standalone transmit
single Spreading = Hopping stopped (single hopping channel)
Modulation = Frequency
Duty cycle = 100%
Power level = Maximum
General conditions: |EUT powered by fully charged battery
Radio conditions: | Mode = standalone transmit
Hopping Spreading = Hopping
Modulation = Frequency
Duty cycle = 6%
Power level = Maximum
General conditions: |EUT powered by fully charged battery
Receive Radio conditions:

Mode = standalone receive
Spreading = Hopping

Test Report No.: GOM-1112-1639-TFC247B-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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1.6 Test Equipment Used During Testing

20dB Bandwidth

Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum Analyzer R&S FSP 30 ETS 0496 2011-12 2012-12
Number of hopping frequencies
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum Analyzer R&S FSP 30 ETS 0496 2011-12 2012-12
Time of occupancy
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum Analyzer R&S FSP 30 ETS 0496 2011-12 2012-12
Maximum peak conducted power
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum Analyzer R&S FSP 30 ETS 0496 2011-12 2012-12
Band edge compliance
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum Analyzer R&S FSP 30 ETS 0496 2011-12 2012-12
Conducted spurious emissions
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum Analyzer R&S FSP 30 ETS 0496 2011-12 2012-12
Radiated spurious emissions
Description Manufacturer Model Identifier Cal. Date Cal. Due
Semi-anechoic | ook onia AC 5 ETS 0583 i i
chamber
Spectrum Analyzer R&S FSIQ26 ETS 0413 2011-04 2012-04
Biconical Antenna R&S HK 116 ETS 0012 2010-01 2013-01
LPD Antenna R&S HL 223 ETS 0295 2011-02 2014-02
LPD Antenna R&S HL 025 ETS 0512 2010-02 2013-02
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1.7 Sample emission level calculation

The following is a description of terms and a sample calculation, as appears in the radiated emissions
data table. The numbers used in the calculation are for example only. There is no direct correlation to
the specific data taken for the product described in this document:

Reading:

This is the reading obtained on the spectrum analyzer in dBpV. Any external preamplifiers used are
taken into account through internal analyzer settings.

AF.
This is the antenna factor for the receiving antenna. It is a conversion factor, which converts electric
fields strengths to voltages, which can be measured directly on the spectrum analyzer. Itis treated as
a loss in dB. Cable losses have been included with the A.F. to simplify the calculations. The antenna
factor is used in calculations as follows:

Reading on Analyzer (dBuV) + A.F. (dB) = Net field strength (dBuV/m)
Net:
This is the net field strength measurement (as shown above).
Limit:

This is the FCC Class B radiated emission limit (in units of dBuV/m). The FCC limits are given in units
of yV/m. The following formula is used to convert the units of yV/m to dBuV/m:

Limit (dBuV/m) = 20*log (uV/m)
Margin:
This is the margin of compliance below the FCC limit. The units are given in dB. A negative margin
indicates the emission was below the limit. A positive margin indicates that the emission exceeds the
limit.
Example only:

Reading + AF = Net Reading . Netreading - FCC limit = Margin
21.5dBuV + 26dB= 47.5dBpuVvim :  47.5dBuV/m -57.0 dBuV/m =-9.5 dB

Test Report No.: GOM-1112-1639-TFC247B-V01

Eurofins Product Service GmbH
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2 Result Summary

FCC 47 CFR Part 15C, IC RSS-210

Product Specific . Reference
Standard Section Requirement — Test Method Result Remarks
RSS-Gen 4.6.1 Occupied Bandwidth RSS-Gen 4.6.1 N/R Informational only
FCC § 15.247(a)(1) . Public notice
IC RSS-210 § Ag.1 | 20dB Bandwidth DA00-705 | PASS
FCC § 15.247(a)(1)(iii) . . Public notice
IC RSS-210 § A8.1 Number of hopping frequencies DA 00-705 PASS
FCC § 15.247(a)(1) . . Public notice
IC RSS-210 § A8.1 Frequency hopping channel separation DA 00-705 PASS
FCC § 15.247(a)(1)(iii) | ' Public notice
IC RSS-210 § A8.1 Time of occupancy (Dwell time) DA 00-705 PASS
FCC § 15.247(b)(1) ) Public notice
IC RSS-210 § A8.4 Maximum peak conducted power DA 00-705 PASS
47 CFR 15.207 . .
RSS-Gen 7.2.4 AC power line conducted emissions ANSI C63.4 N/R EUT battery powered
FCC § 15.247(d) . Public notice
IC RSS-210 § A8.5 Band edge compliance DA 00-705 PASS
FCC § 15.247(d) ) . Public notice
IC RSS-210 § A8.5 Conducted spurious emissions DA 00-705 PASS
FCC § 15.247(d)
FCC § 15.209 Public notice
IC RSS-210 A8.5 Transmitter radiated spurious emissions DA 00-705 / PASS
IC RSS-Gen 4.9 ANSI C 63.4
IC RSS-Gen 7.2.5
IC RSS-Gen 4.10 . . ) .
IC RSS-Gen 6.1 Receiver radiated spurious emissions ANSI C 63.4 N/R
Remarks:

Test Report No.: GOM-1112-1639-TFC247B-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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3 Test Conditions and Results

3.1 Test Conditions and Results — Occupied Bandwidth

Occupied Bandwidth acc. IC RSS-Gen

Verdict: PASS

Test according to
measurement reference

Reference Method

RSS-Gen 4.6.1

Test frequency range

Tested frequencies

I:LOW / I:MID / FHIGH

Limits

None (Informational only)

Test setup

Spectrum

Analyzer

EUT

Test procedure

1. EUT set to test mode (Communication tester is used if needed)

2. Span set to at least twice the emission spectrum

3. Resolution bandwidth set to 1% of span

4. Occupied Bandwidth (99%) measurement with spectrum analyzer built in measurement function

Test results
Channel Frequency [MHZz] Mode Occupied Bandwidth [MHZ]
FLow 2404 Single 1.090
Fumip 2440 Single 1.100
FuicH 2480 Single 1.110
Comments:

Test Report No.: GOM-1112-1639-TFC247B-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Occupied Bandwidth — Single Fow

RSS Gen
Occupied Bandwidth

EUT

Model

Approval Holder
Temperature / Voltage

Radio control transmitter for Model Cars

EX-1

KONDO KAGAKU CO.,LTD. / GOM-1112-1639
Tnom / Vnom

Test Site / Operator Eurofins Product Service GmbH / Mr. Treffke
Test Specification Occupied Bandwidth
Comment 1 Channel.: 2404 MHz
Comment 2 A spectrum analyzer with an integrated 99% power bandwidth function is used
Comment 3 single frequency
@ *RBW 30 kHz  Marker 1 [T1 ]
*VBW 300 kHz 8.50 dBm
Ref 25 dBm Att 40 dB SWT 10 ms 2.404290000 GHz
OFffPOS 25 dBm3 OBW 1[.090000000 MHz |7
20 Temp 1] [TL OBW]
-5/67 dBm
1 2|-403420000 GHz
0 Temp 2| [T1 0BW]
/ml,,w\/\ﬁ -6/18 dBm
O 2| 404510000 GHz [LVL
7Tﬂ \rz
-10 (
L_20 A u\\"/ \\/. AA\\\
-30 I//\ \\
-40
50
—-60
70
Center 2.404 GHz 500 kHz/ Span 5 MHz

Comment: Occupied bandwidth: 1090 KHz

Date: 5

-APR.2012 13:16:49

Test Report No.: GOM-1112-1639-TFC247B-V01
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Occupied Bandwidth — Single Fyp

RSS Gen
Occupied Bandwidth

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification
Comment 1

Comment 2

Comment 3

Radio control transmitter for Model Cars

EX-1

KONDO KAGAKU CO.,LTD. / GOM-1112-1639

Tnom / Vnom

Eurofins Product Service GmbH / Mr. Treffke

Occupied Bandwidth

Channel.: 2440 MHz

A spectrum analyzer with an integrated 99% power bandwidth function is used
single frequency

@ *RBW 30 kHz  Marker 1 [T1 ]
*VBW 300 kHz 5.43 dBm
Ref 25 dBm Att 40 dB SWT 10 ms 2.440300000 GHz
OffiPOS 25 [dBm3 OBW 1|.100000000 MHz 7%
20 Temp 1] [TL OBW]
-8/ 80 dBm
=y |10 2[.439410000 GHz
1 Temp 2| [T1 OBW]
,/J“W \4,/‘\ -8/18 dBm
o " 2| 440510000 GHz |LVL
Al r2
v
-10 /
e ) AN
- '\LW / \w
A A A A S A A A M AN
-40
L-50
-60
L-70

Center 2.44 GHz

Comment: Occupied bandwidth:
5_APR.2012

Date:

500 kHz/ Span 5 MHz

1100 KHz
13:20:11

Test Report No.: GOM-1112-1639-TFC247B-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Occupied Bandwidth — Single Fygn

RSS Gen
Occupied Bandwidth

EUT

Model

Approval Holder
Temperature / Voltage

Radio control transmitter for Model Cars

EX-1

KONDO KAGAKU CO.,LTD. / GOM-1112-1639
Tnom / Vnom

Test Site / Operator Eurofins Product Service GmbH / Mr. Treffke
Test Specification Occupied Bandwidth
Comment 1 Channel.: 2480 MHz
Comment 2 A spectrum analyzer with an integrated 99% power bandwidth function is used
Comment 3 single frequency
@ *RBW 30 kHz  Marker 1 [T1 ]
*VBW 300 kHz 4.51 dBm
Ref 25 dBm Att 40 dB SWT 10 ms 2.480270000 GHz
OFffPOS 25 dBm3 OBW 1[.110000000 MHz |
20 Temp 1] [TL OBW]
-10/05 dBm
2|.479400000 GHz
- Y 10
1 Temp 2| [T1 OBW]
M -10148 dBm
Lo J_r‘"\ﬁl"""j 2 480510000 GHz ||LVL
/ \
-10 v
o «M«/ \J“N\
|50 /’f N
LAA AN WW‘/’/ MWWWM
-40
50
—-60
-70
Center 2.48 GHz 500 kHz/ Span 5 MHz

Comment: Occupied bandwidth: 1110 KHz

Date: 5

-APR.2012 13:23:22

Test Report No.: GOM-1112-1639-TFC247B-V01
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3.2 Test Conditions and Results —20dB Bandwidth

20dB Bandwidth acc. FCC 15.247 / IC RSS-210 Verdict: PASS

EUT requirement Reference

rule parts and clause FCC 15.247(a)(1) / IC RSS-210 A8.1

Test according to Reference Method

measurement reference FCC Public Notice DA 00-705

Tested frequencies

Test frequency range

FLOW / FMID/ I:HIGH

Limits

Limit Condition

1.5 - Carrier spacing Output power < 125mW / 21dBm

1.0 - Carrier spacing 125mW / 21dBm < Output power < 1W / 30dBm

Test setup

Spectrum
Analyzer

EUT

Test procedure

EUT set to test mode (Communication tester is used if needed)

Span set to at least twice the emission spectrum

Detector set to peak and max hold

Envelope peak value of emission spectrum is selected

Marker on envelope of spectrum is set to level of -20dB to the left of the peak
Marker on envelope of spectrum is set to level of -20dB to the right of the peak
20dB Bandwidth is determined by marker frequency separation

Nogs~LN =

Test results

Channel

Frequency [MHZz]

Mode

20dB Bandwidth [MHZz]

Limit [MHz]

Result

I:LOW

2404

Single

1.192

3.0

PASS

I:MID

2440

Single

1.222

3.0

PASS

I:HIGH

2480

Single

1.193

3.0

PASS

Comments:

Test Report No.: GOM-1112-1639-TFC247B-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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20dB Bandwidth — Single Fiow

FCC part 15.247
20 dB bandwidth

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification
Comment 1

Comment 2

Comment 3

Radio control transmitter for Model Cars

EX-1

KONDO KAGAKU CO.,LTD. / GOM-1112-1639
Tnom / Vnom

Eurofins Product Service GmbH / Mr. Treffke
FCC part 15 section 247(a)

20 dB bandwidth

Channel.: 2404 MHz

pass

<% *RBW 10 kHz Delta 1 [T1 ]
*VBW 10 kHz -0.59 dB
Ref 20 dBm Att 50 dB SWT 50 ms 1.192800000 MHz
20 OFfPOS 20 dBm3 Marker| 1 [T1 ]
-15.40 dBm
10 2|.403363600 GHz
— Marker| 2 [T1 ]
O v Z1- 404000400 GHRZ
Lt LVL
-10 L
TH -15.209 @dBm f’ %
1

20

F-30

L-40

Mg i

o RS

60

=70

-80

Center 2.404 GHz

Comment: 20 dB bandwidth:
5_APR.2012

Date:

500 kHz/ Span 5 MHz

1192.8 KHz
12:50:14

Test Report No.: GOM-1112-1639-TFC247B-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 26 of 99




o~ eurofins

Product Service

20dB Bandwidth — Single Fyp

FCC part 15.247
20 dB bandwidth

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification
Comment 1

Comment 2

Comment 3

Radio control transmitter for Model Cars

EX-1

KONDO KAGAKU CO.,LTD. / GOM-1112-1639
Tnom / Vnom

Eurofins Product Service GmbH / Mr. Treffke
FCC part 15 section 247(a)

20 dB bandwidth

Channel.: 2440 MHz

pass

@ *RBW 10 kHz Delta 1 [T1 ]
*VBW 10 kHz -1.03 dB
Ref 20 dBm Att 50 dB SWT 50 ms 1.222000000 MHz
20 OFfPOS 20 dBm3 Marker| 1 [T1 ]
-17.10 dBm
10 2|.439343400 GHz
— Marker| 2 [T1 ]
-18.13 dBm
MED |, . o
id ] Z1- 440000400 GHRZ
/“ L\Au\ LVL
--10
TH -17.079 dBmA#J

20

F-30

:
"

60

=70

-80

Center 2.44 GHz

Comment: 20 dB bandwidth:
5_APR.2012

Date:

500 kHz/ Span 5 MHz

1222 KHz
12:55:01

Test Report No.: GOM-1112-1639-TFC247B-V01
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20dB Bandwidth — Single Fycy

FCC part 15.247
20 dB bandwidth

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification
Comment 1

Comment 2

Comment 3

Radio control transmitter for Model Cars

EX-1

KONDO KAGAKU CO.,LTD. / GOM-1112-1639
Tnom / Vnom

Eurofins Product Service GmbH / Mr. Treffke
FCC part 15 section 247(a)

20 dB bandwidth

Channel.: 2480 MHz

pass

@ *RBW 10 kHz Delta 1 [T1 ]
*VBW 10 kHz -0.25 dB
Ref 20 dBm Att 50 dB SWT 50 ms 1.192800000 MHz
20 OFfPOS 20 dBm3 Marker| 1 [T1 ]
-17.77 dBm
10 2|. 479363600 _GHz
— Marker| 2 [T1 ]
-18.03 dBm
- o Aala
\"'v Z|-40U00040U GHRZ
/ \1h LVL
/ )
TH -16.881 dBm
| 20 [ )
o W‘M\/ W.
B WJL HJ l‘\l\m
--60
70
-80

Center 2.48 GHz

Comment: 20 dB bandwidth:
5_APR.2012

Date:

500 kHz/ Span 5 MHz

1192.8 KHz
12:57:02

Test Report No.: GOM-1112-1639-TFC247B-V01
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3.3 Test Conditions and Results — Number of hopping frequencies

Number of hopping frequencies acc. FCC 15.247 / IC RSS-210

Verdict: PASS

EUT requirement

Reference

rule parts and clause FCC 15.247(a)(1)(iii) / IC RSS-210 A8.1

Test according to

Reference Method

measurement reference FCC Public Notice DA 00-705

Test frequency range

Tested frequencies

FLOW - I:HIGH

EUT test mode Hopping
Limits
Limit Condition
Number of hopping channels = 15 Output power < 125mW / 21dBm
Number of hopping channels = 75 125mW / 21dBm < Output power < 1W / 30dBm
Test setup

Spectrum

Analyzer

EUT

Test procedure

1. EUT set to test mode (Communication tester is used if needed)
2. Span set to measurement frequency range
3. Detector set to peak and max hold
4. Resolution bandwidth is set small enough to resolve hopping channel emission spectra
5. The number of peaks is counted to determine number of hopping frequencies
Test results
Number of hopping frequencies Limit Result
39 215 PASS
Comments:

Test Report No.: GOM-1112-1639-TFC247B-V01
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Page 29 of 99




o~ eurofins

Product Service

Number of hopping frequencies - Range A

FCC part 15.247
Number of hopping frequencies

EUT Radio control transmitter for Model Cars
Model EX-1
Approval Holder KONDO KAGAKU CO., LTD. / GOM-1112-1639
Temperature / Voltage Tnom / Vnom
Test Site / Operator Eurofins Product Service GmbH / Mr. Treffke
Test Specification FCC part 15 section 247(a)
Comment 1 Number of hopping frequencies
Comment 2 Channel.: 1-10
Comment 3 pass
@ *RBW 300 kHz
*VBW 300 kHz
Ref 20 dBm Att 50 dB SWT 2.5 ms
20 OFfFPOS 20 dBm3
10
W=D o A W A N (=~
AAADAOAAN |
IV \/f VA
F-20 il \J v ] v \J u W
. \
ERSIPAN PR TV 'UW
-40
I-50
--60
-70
-80
Center 2.4115 GHz 3 MHz/ Span 30 MHz

Comment: Number of hopping frequencies
Date: 5.APR.2012 14:08:49

Test Report No.: GOM-1112-1639-TFC247B-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Number of hopping frequencies - Range B

FCC part 15.247
Number of hopping frequencies

EUT Radio control transmitter for Model Cars
Model EX-1
Approval Holder KONDO KAGAKU CO., LTD. / GOM-1112-1639
Temperature / Voltage Tnom / Vnom
Test Site / Operator Eurofins Product Service GmbH / Mr. Treffke
Test Specification FCC part 15 section 247(a)
Comment 1 Number of hopping frequencies
Comment 2 Channel.: 11-22
Comment 3 pass
@ *RBW 300 kHz
*VBW 300 kHz
Ref 20 dBm Att 50 dB SWT 2.5 ms
20 OFFPOS 20 [dBm3
10

TR
AR

F-50

60

=70

-80
Center 2.4415 GHz 3 MHz/ Span 30 MHz

Comment: Number of hopping frequencies
Date: 5.APR.2012 14:10:22

Test Report No.: GOM-1112-1639-TFC247B-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Number of hopping frequencies - Range C

FCC part 15.247
Number of hopping frequencies

EUT Radio control transmitter for Model Cars
Model EX-1
Approval Holder KONDO KAGAKU CO., LTD. / GOM-1112-1639
Temperature / Voltage Tnom / Vnom
Test Site / Operator Eurofins Product Service GmbH / Mr. Treffke
Test Specification FCC part 15 section 247(a)
Comment 1 Number of hopping frequencies
Comment 2 Channel.: 23-29
Comment 3 pass
® *RBW 300 kHz
*VBW 300 kHz
Ref 20 dBm Att 50 dB SWT 2.5 ms
20 OFFPOS 20 [dBm3
t10
1 PK

i /V\“\//J\/”\ [

-40

-—60

=70

-80
Center 2.4715 GHz 3 MHz/ Span 30 MHz

Date: 5.APR.2012 14:13:10

Test Report No.: GOM-1112-1639-TFC247B-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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3.4 Test Conditions and Results — Frequency hopping channel separation

Frequency hopping channel separation acc. FCC 15.247 / IC RSS-210 Verdict: PASS
EUT requirement Reference
rule parts and clause FCC 15.247(a)(1) / IC RSS-210 A8.1
Test according to Reference Method
MEESEMEN EEOTEE FCC Public Notice DA 00-705

Tested frequencies
Test frequency range

2442 & 2444MHz

EUT test mode Hopping
Limits
Limit Condition
= 25kHz or % of 20dB bandwidth Output power < 125mW / 21dBm
> 25kHz or 20dB bandwidth 125mW / 21dBm < Output power < 1W / 30dBm
Test setup
=t

Test procedure

1. EUT set to test mode (Communication tester is used if needed)
2. Span set to measurement frequency range
3. Detector set to peak and max hold
4. Resolution bandwidth is set small enough to resolve hopping channel emission spectra
5. The two adjacent channel peaks are marked
6. Channel separation is determined from frequency separation of markers
Test results
Channel separation [kHZ] Limit [kHZ] Result
2000 =% 1192 = 794.67 PASS
Comments:

Test Report No.: GOM-1112-1639-TFC247B-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Frequency hopping channel separation

FCC part 15.247
Carrier frequency separation

EUT Radio control transmitter for Model Cars
Model EX-1
Approval Holder KONDO KAGAKU CO., LTD. / GOM-1112-1639
Temperature / Voltage Tnom / Vnom
Test Site / Operator Eurofins Product Service GmbH / Mr. Treffke
Test Specification FCC part 15 section 247(a)(1)
Comment 1 Carrier frequency separation
Comment 2 Channel.: 2442/2444 MHz
Comment 3 Hopping mode
@ *RBW 100 kHz Delta 1 [T1 ]
*VBW 100 kHz -0.13 dB
Ref 20 dBm Att 50 dB SWT 2.5 ms 2.000000000 MHz
20 OFFPOS 20 [dBm3 Marker| 1 [T1 ]
-1172 dBm
15 21.441640000 GHz
L10

LVL

Center 2.443 GHz 400 kHz/ Span 4 MHz
Comment: Limit: > two-thirds of the 20 dB bandwidth ; Result: Pass
Date: 5.APR.2012 14:05:00

Test Report No.: GOM-1112-1639-TFC247B-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 34 of 99



o~ eurofins

Product Service

3.5 Test Conditions and Results — Time of occupancy (Dwell Time)

Time of occupancy (Dwell time) acc. FCC 15.247 / IC RSS-210 Verdict: PASS
EUT requirement Reference
rule parts and clause FCC 15.247(a)(1)(iii) / IC RSS-210 A8.1
Test according to Reference Method
(T EEE LTI e FCC Public Notice DA 00-705
Tested frequencies
Test frequency range
2442MHz
EUT test mode Hopping
Limits
Limit

Time of occupancy < 0.4s within 0.4s - Number of hopping channels

Test setup

Spectrum

Analyzer EUT

Test procedure

EUT set to test mode (Communication tester is used if needed)

Center frequency set to test channel center frequency

Span set to zero span and detector to peak and max hold

Resolution bandwidth is set to 100kHz and sweep time to observation period

Time of occupancy determined from number of peaks multiplied by single hop dwell time

aorON =

Test results

Observation period [s] | No. of hops Dwell time/hop [s] Time of occupancy [s] | Limit[s] | Result

11.6 144 0.000519 0.075 <04 PASS

Comments:

Test Report No.: GOM-1112-1639-TFC247B-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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FCC part 15.247
Time of occupancy (dwell time)

EUT Radio control transmitter for Model Cars
Model EX-1
Approval Holder KONDO KAGAKU CO., LTD. / GOM-1112-1639
Temperature / Voltage Tnom / Vnom
Test Site / Operator Eurofins Product Service GmbH / Mr. Treffke
Test Specification FCC part 15 section 247(a)
Comment 1 Time of occupancy
Comment 2 Channel.: 2442 MHz (Hopping mode)
Comment 3 144 events * 0.519 ms result: 75 ms
RBW 1 MHz Delta 1 [T1 ]
*VBW 1 MHz 0.22 dB
Ref 25 dBm *Att 40 dB SWT 700 ps 518.880000 s
| 20— OFfPOS 25 dBm Marker—1 FFral}
|10 -D.99 dBm
1 -1.7%2p000 ps | A
Lo
AN A 2t V ~7 WV N
1 PK*[L_10 r
VIEW | o TRG
LVL
-30
-40
M»%M,MJ Lol
v L
-60
L-70
Center 2.442 GHz 70 ps/
RBW 300 KkHz Marker 1 [T1 ]
*VBW 1 MHz -1.53 dBm
Ref 25 dBm *Att 40 dB SWT 11.6 s 11.553600 s
20
10
LB
n ¥ sGL
1 PRE | LI L T I
--50
-60
L-70
Center 2.442 GHz 1.16 s/

Comment: Burst length=0.51888 ms
Date: 5_APR.2012 14:28:09

Test Report No.: GOM-1112-1639-TFC247B-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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3.6 Test Conditions and Results — Maximum peak conducted power

Maximum peak conducted power acc. FCC 15.247 / IC RSS-210 Verdict: PASS
EUT requirement Reference
rule parts and clause FCC 15.247(b)(1) / IC RSS-210 A8.4
Test according to Reference Method
MEESEMEN EEOTEE FCC Public Notice DA 00-705

Tested frequencies

Test frequency range
I:LOW / I:MID / FHIGH

Measurement mode Peak
Maximum antenna gain 1.9dBi = Limit correction = 0dB
Limits
Limit Condition
1W (30dBm) Number of hopping channels = 75
0.125W (21dBm) 75 > Number of hopping channels = 15

The conducted output power limit specified above is based on the use of antennas with directional gains
that do not exceed 6dBi. If transmitting antennas of directional gain greater than 6dBi are used, the
conducted output power from the intentional radiator shall be reduced below the stated values in the table,
as appropriate, by the amount in dB that the directional gain of the antenna exceeds 6dBi.

Test setup

Spectrum
Analyzer

EUT

Test procedure

1. EUT set to test mode (Communication tester is used if needed)
2. Center frequency set to test channel center frequency
3. Span set to twice the 20dB bandwidth and detector to peak and max hold
4. Resolution bandwidth is set to 3MHz
5. Peak conducted power is determined from peak of spectrum envelope
Test results
Frequency Peak power | Peak power | Limit | Margin
Channel [MHZ] Voltage Mode [dbm] W] [@Bm] | [dB] Result
FLow 2404 6.0vDC Single 9.4 0.0087 21 -11.60 | PASS
Fumip 2440 6.0vDC Single 7.6 0.0058 21 -13.40 | PASS
FricH 2480 6.0vDC Single 6.1 0.0041 21 -14.90 | PASS
Comments:

Test Report No.: GOM-1112-1639-TFC247B-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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3.7 Test Conditions and Results — Band edge compliance

Band-edge compliance acc. FCC 15.247 / IC RSS-210 Verdict: PASS
EUT requirement Reference
rule parts and clause FCC 15.247(d) / IC RSS-210 A8.5

Test according to Reference Method

measurement reference FCC Public Notice DA 00-705

Tested frequencies

Test frequency range

FLow / Frien
Measurement mode Peak
Limits
Limit Condition
< -20dB/100kHz Peak power measurement detector = Peak
< -30dB/100kHz Peak power measurement detector = RMS
Test setup
oo

Test procedure

1. EUT set to test mode (Communication tester is used if needed)
2. Span set around lower band edge and detector is set to peak and max hold
3. Resolution bandwidth is set to 100kHz
4. Markers are set to peak emission levels within frequency band and outside frequency band
5. Band edge attenuation is determined from level difference
Test results

Channel Frfmez’}cy Mode Level [dBc] Limit [dBc] | Margin [dB] | Result
FLow 2404 Single -49.05 -20 -29.05 PASS
Fric 2480 Single -45.15 -20 -25.15 PASS
FLow 2404 Hopping -37.13 -20 -17.13 PASS
FuicH 2480 Hopping -36.60 -20 -16.60 PASS

Comments:

Test Report No.: GOM-1112-1639-TFC247B-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Band-edge compliance — Single F ow

FCC part 15.247
Band-edge compliance of RF conducted emissions

EUT Radio control transmitter for Model Cars
Model EX-1
Approval Holder KONDO KAGAKU CO., LTD. / GOM-1112-1639
Temperature / Voltage Tnom / Vnom
Test Site / Operator Eurofins Product Service GmbH / Mr. Treffke
Test Specification FCC part 15 section 247(c)
Comment 1 Band-edge compliance
Comment 2 Channel.: 2404 MHz
Comment 3 Single frequency mode
@ *RBW 100 kHz Delta 1 [T1 ]
*VBW 100 kHz -49_.05 dB
Ref 20 dBm Att 50 dB SWT 2.5 ms -4 _.320000000 MHz
20 OFfPOS 20 dBm3 Marker| 1 [T1 ]

9105 dBm

10 2|.404302000 G
T PK WVVJ\\;KZ
E
WED |,
/ LVL
l-10 //w/
l-20

F-30

1
_ ) 4 A ™ JL#
AT AT VAL | e
50
--60
70
FL
-80
Center 2.4 GHz 900 kHz/ Span 9 MHz

Comment: Limit: Marker Delta value >20 dB; Result: PASS
Date: 5.APR.2012 13:04:01

Test Report No.: GOM-1112-1639-TFC247B-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Band-edge compliance — Single Fygn

FCC part 15.247
Band-edge compliance of RF conducted emissions

EUT Radio control transmitter for Model Cars
Model EX-1
Approval Holder KONDO KAGAKU CO., LTD. / GOM-1112-1639
Temperature / Voltage Tnom / Vnom
Test Site / Operator Eurofins Product Service GmbH / Mr. Treffke
Test Specification FCC part 15 section 247(c)
Comment 1 Band-edge compliance
Comment 2 Channel.: 2480 MHz
Comment 3 Single frequency mode
@ *RBW 100 kHz Delta 1 [T1 ]
*VBW 100 kHz -45_.15 dB
Ref 20 dBm Att 50 dB SWT 2.5 ms 3.492000000 MHz
20 OFfPOS 20 dBm3 Marker| 1 [T1 ]
5.72 dBm
10 1 2|.480278000 GHz

/w\}\
"

3 / \ "

A& paAA a A A ]

L—40 A p ot At P
Wiy IMAAAIC ARG e G DAY

F-50

60

=70

FR
-80

Center 2.4835 GHz 900 kHz/ Span 9 MHz

Comment: Limit: Marker Delta value >20 dB; Result: PASS
Date: 5.APR.2012 13:01:47

Test Report No.: GOM-1112-1639-TFC247B-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Band-edge compliance — Hopping F ow

FCC part 15.247
Band-edge compliance of RF conducted emissions

EUT Radio control transmitter for Model Cars
Model EX-1
Approval Holder KONDO KAGAKU CO., LTD. / GOM-1112-1639
Temperature / Voltage Tnom / Vnom
Test Site / Operator Eurofins Product Service GmbH / Mr. Treffke
Test Specification FCC part 15 section 247(c)
Comment 1 Band-edge compliance
Comment 2 Channel.: 2404 MHz
Comment 3 Hopping mode
@ *RBW 100 kHz Delta 1 [T1 ]
*VBW 100 kHz -37.13 dB
Ref 20 dBm Att 50 dB SWT 5 ms -5.850000000 MHz
20 OFfPOS 20 dBm3 Marker| 1 [T1 ]
-1168 dBm
10 2| 405670000 GHz
Lo 1

f,/\ LVL
10 / \
|20 f’) w
-30

1
PYVTN S IRVTIY. VUM S E N VIS VPR S PP

F-50

2
13

60

=70

-80
Center 2.4 GHz 1.5 MHz/ Span 15 MHz

Comment: Limit: Marker Delta value >20 dB; Result: PASS
Date: 5.APR.2012 13:49:32

Test Report No.: GOM-1112-1639-TFC247B-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Band-edge compliance — Hopping Fycn

FCC part 15.247
Band-edge compliance of RF conducted emissions

EUT Radio control transmitter for Model Cars
Model EX-1
Approval Holder KONDO KAGAKU CO., LTD. / GOM-1112-1639
Temperature / Voltage Tnom / Vnom
Test Site / Operator Eurofins Product Service GmbH / Mr. Treffke
Test Specification FCC part 15 section 247(c)
Comment 1 Band-edge compliance
Comment 2 Channel.: 2480 MHz
Comment 3 Hopping mode
<é§> *RBW 100 kHz Delta 1 [T1 ]
*VBW 100 kHz -36.60 dB
Ref 20 dBm Att 50 dB SWT 5 ms 9.240000000 MHz
20 OFFfPOS 20 dBm3 Marker| 1 [T1 ]
-2151 dBm
10 2|.474302000 GHz
LvVL
1 ]
J._Llh.‘.__w A V'.uwlwu LA‘.,AWA. n':uw.\_;\’lvn vAv‘wawv W”Av.'Al -y .an A .Awnwnj Y BTSN Y .
I-50
--60
-70
FR
-80
Center 2.4835 GHz 2.1 MHz/ Span 21 MHz

Comment: Limit: Marker Delta value >20 dB; Result: PASS
Date: 5.APR.2012 13:57:40

Test Report No.: GOM-1112-1639-TFC247B-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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3.8 Test Conditions and Results — Conducted spurious emissions

Conducted spurious emissions acc. FCC 15.247 / IC RSS-210 Verdict: PASS
EUT requirement Reference
rule parts and clause FCC 15.247(d) / IC RSS-210 A8.5
Test according to Reference Method
(T EEE LTI e FCC Public Notice DA 00-705

Tested frequencies
Test frequency range

10MHz — 10" Harmonic

Measurement mode Peak
Limits
Limit Condition
< -20dB/100kHz Peak power measurement detector = Peak
< -30dB/100kHz Peak power measurement detector = RMS
Test setup
el

Test procedure

1. EUT set to test mode (Communication tester is used if needed)
2. Span it set according to measurement range
3. Resolution bandwidth is set to 100kHz and detector to peak and max hold
4. Markers are set to peak emission levels within frequency band
5. Emission level is determined by second marker on emission peak
6. Attenuation is determined from level difference
Test results
Frequency Emission | Emission Peak power | Limit | Margin
Channel | *" a1 —— MHz] | Level[dbm] | [dBm] | [dBm] | [aB] | ReSut
FLow 2404 Single 4805 -42.00 8.83 -11.17 | -30.83 | PASS
Fumip 2440 Single 4889 -44 .54 6.40 -13.60 | -30.94 | PASS
FhicH 2480 Single 1646 -39.44 4.55 -15.45 | -23.99 | PASS
Comments:

Test Report No.: GOM-1112-1639-TFC247B-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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FCC part 15.247 (d)
Spurious Emissions

EUT

Model

Approval Holder
Temperature / Voltage

Radio control transmitter for Model Cars

EX-1

KONDO KAGAKU CO.,LTD. / GOM-1112-1639
Tnom / Vnom

Test Site / Operator Eurofins Product Service GmbH / Mr. Treffke
Test Specification FCC part 15.247 (d)
Comment 1 Spurious Emissions conducted
Comment 2 Channel : 2404 MHz
Comment 3 pass
*RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -42.00 dBm
Ref 10 dBm *Att 30 dB *SWT 10 s 4.805140000 GHz
Offget 0.3 @gB MarKer 1 [T1|]
Y -3 dBm
L—10 D1 =11.2 dBn 2.40058P000 GHz
--20
1 PK
MIEy |30
40 2
| -50 |
'.'BA(T A ‘..,J,\.,,\‘M\.., h A A A A SURPIS VGV DR SV NUUWIPA VYU VPR SRS TV F
--70
--80
Start 10 MHz 699 MHz/ Stop 7 GHz
*RBW 100 kHz
*VBW 300 kHz
Ref 10 dBm *Att 30 dB *SWT 10 s
o)
=10 D2 —11-2dBn
--20
1 PK™>
CLRWR |[—30
--40 ATy
2 PK | o WMMWMWW
VIEW L acso Mioutrachdtrmaskoonnh mosnanl)
F-60
--70
--80
Start 7 GHz 1.9 GHz/ Stop 26 GHz
Date: 5_APR.2012 13:28:31

LVL

Test Report No.: GOM-1112-1639-TFC247B-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Conducted spurious emissions — Single Fyp

FCC part 15.247 (d)
Spurious Emissions

EUT

Model

Approval Holder
Temperature / Voltage

Radio control transmitter for Model Cars

EX-1

KONDO KAGAKU CO.,LTD. / GOM-1112-1639
Tnom / Vnom

Test Site / Operator Eurofins Product Service GmbH / Mr. Treffke
Test Specification FCC part 15.247 (d)
Comment 1 Spurious Emissions conducted
Comment 2 Channel : 2440 MHz
Comment 3 pass
*RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -44 .54 dBm
Ref 10 dBm ~Att, 30 dB *SWT 10 s 4.889020000 GHz
Offdet 0.3 (B ) 4 MarKer 1 [T1|]
Y -40 dBm
l_10 2 _44252D000 GHz
D1 -13./6 dBm
--20
1 PK
MIEy |30
40
| -50 l
5 A Py | L M Ay NPy, PP AN A A |
--70
--80
Start 10 MHz 699 MHz/ Stop 7 GHz
*RBW 100 kHz
*VBW 300 kHz
Ref 10 dBm *Att 30 dB *SWT 10 s
o)
—10 b2 —13.6 dBm
--20
1 PK™>
CLRWR |[—30
| —40 -«./M'Wr\“
2 PK | 50 MMW\WWW'M
VIEW WMWW&'J
F-60
--70
--80
Start 7 GHz 1.9 GHz/ Stop 26 GHz
Date: 5_APR.2012 13:33:51

LVL

Test Report No.: GOM-1112-1639-TFC247B-V01

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Eurofins Product Service GmbH
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Conducted spurious emissions — Single Fygh

FCC part 15.247 (d)
Spurious Emissions

EUT

Model

Approval Holder
Temperature / Voltage

Radio control transmitter for Model Cars

EX-1

KONDO KAGAKU CO.,LTD. / GOM-1112-1639
Tnom / Vnom

Test Site / Operator Eurofins Product Service GmbH / Mr. Treffke
Test Specification FCC part 15.247 (d)
Comment 1 Spurious Emissions conducted
Comment 2 Channel : 2480 MHz
Comment 3 pass
*RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -39.44 dBm
Ref 10 dBm *Att 30 dB *SWT 10 s 1.645660000 GHz
Offdet 0.3 fB y Marker 1 [T1|1] x
Y A OS5 dBm
l_10 2484460000 GHz
D1 -15.5 dBm
--20
1 PK
--30
VvV IEW >
40 LVL
| _50 ] ]
--70
--80
Center 3.505 GHz 699 MHz/ Span 6.99 GHz
*RBW 100 kHz
*VBW 300 kHz
Ref 10 dBm *Att 30 dB *SWT 10 s
o)
l _10 B
D2 -15.5 dBm
--20
1 PK™>
CLRWR |[—30
40 L P
2 PK | _50 MWWWWW
VIEW NS PO VI |
F-60
--70
--80
Start 7 GHz 1.9 GHz/ Stop 26 GHz
Date: 5_APR.2012 13:37:35

Test Report No.: GOM-1112-1639-TFC247B-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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3.9 Test Conditions and Results — Transmitter radiated emissions

Transmitter radiated emissions acc. FCC 47 CFR 15.247 / IC RSS-210 Verdict: PASS

Test according referenced Reference Method

standards FCC 15.247(d) / IC RSS-210 A8.5

Test according to Reference Method

measurement reference FCC Public Notice DA 00-705 / ANSI C63.4

Tested frequencies

Test frequency range
R 30MHz — 10™ Harmonic

Limits
Frequency range [MHZz] Detector Limit [uV/m] [dll;:,ln\ﬂlli/tm] Limit Distance [m]
30-88 Quasi-Peak 100 40 3
88 — 216 Quasi-Peak 150 43.5 3
216 - 960 Quasi-Peak 200 46 3
960 — 1000 Quasi-Peak 500 54 3
> 1000 Average 500 54 3

Radiated emissions which fall in the restricted bands, as defined in Section 15.205(a), must also comply
with the radiated emission limits specified in Section 15.209(a) (see Section 15.205(c)).

When average radiated emission measurements are specified, including average emission measurements
below 1000 MHz, there also is a limit on the peak level of the radio frequency emissions. The limit on peak
radio frequency emissions is 20 dB above the maximum permitted average emission limit applicable to the
equipment under test.

Test setup
A . .
Semi-anechoic Chamber
"L
[ ] | EUT
L | ‘ | I

Turn | table
— Ground Plane _—
Amplifier Measurement
Matrix Receiver

Test Report No.: GOM-1112-1639-TFC247B-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Test procedure

1. EUT set to test mode (Communication tester is used if needed)
2. Span it set according to measurement range

3. Resolution bandwidth below 1GHz is set according to CISPR 16 with peak/quasi-peak detector and
RBW of 1MHz with peak/average detector is used above 1GHz

4. Markers are set to peak emission levels within restricted bands

Test results — Internal Antenna

Channel Fr?l\cjlllj_'ezr}cy Mode E[r':/ilzszi(])n [ dtz\\//?:n] Det. | Pol. [ dll;Lr\n/i/tm] LinEri:]]ciist. M[:;lg]in
FLow 2404 Single 4802 56.16 pk | ver 74 3 -17.84
FLow 2404 Single 4802 52.25 av ver 54 3 -1.75
FLow 2404 Single 4802 56.99 pk hor 74 3 -17.01
FLow 2404 Single 4802 53.14 av hor 54 3 -0.86
Fumio 2440 Single 4882 56.69 pk | ver 74 3 -17.31
Fumio 2440 Single 4880 53.00 av | ver 54 3 -1.00
Fumio 2440 Single 4882 54.95 pk hor 74 3 -19.05
Fumio 2440 Single 4880 50.93 av hor 54 3 -3.07
Fricn 2480 Single 2483.5 59.2 pk | ver 74 3 -14.80
Fricn 2480 Single 2484 50.9 av | ver 54 3 -3.10
Fricn 2480 Single 4962 55.6 pk | ver 74 3 -18.40
Fricn 2480 Single 4961 52.5 av | ver 54 3 -1.50

Comments: * Physical distance between EUT and measurement antenna.

Test Report No.: GOM-1112-1639-TFC247B-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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ANNEX A  Transmitter radiated spurious emissions

Test Report No.: GOM-1112-1639-TFC247B-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. / GOM-1112-1639

EUT / Model: RC transmitter for car model / EX-1

Setup: 2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2404

Comment 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freq: 198.297MHz, Emax: 31.98dBuvV/m, RBW: 100kHz

Level [dBuV/m]
90.00

80.00 |

70.00

60.00

50.00

40.00

30.00 WAV VST Ve hat
MMVMJW”““”WWMMAV

30M 60M 80M 100M 120M 140M 160M 180M  200M
Frequency [Hz]

19.11

MES 2404_TX_1_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. / GOM-1112-1639

EUT / Model: RC transmitter for car model / EX-1

Setup: 2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2404

Comment 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freq: 195.571MHz, Emax: 32.12dBuV/m, RBW: 100kHz

Level [dBuV/m]
90.00

80.00 |

70.00

60.00

50.00

40.00

30.00 I B Al

MWMWWNMMNWWAMWWM
M%WWMMW

30M 60M 80M 100M 120M 140M 160M 180M  200M
Frequency [Hz]

19.11

MES 2404_TX_1_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. / GOM-1112-1639

EUT / Model: RC transmitter for car model / EX-1

Setup: 2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2404

Comment 1: Dist.: 3m, Ant.: HL 223, amplif.

Comment 2: Freq: 1.000GHz, Emax: 21.99dBuV/m, RBW: 100kHz

Level [dBuV/m]
90.00

80.00

70.00

60.00

50.00

40.00

30.00

20.00 papatl " SARANA ang AW

WMUWWW o -

200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]

10.00 A"\vav\]'wwwf
4.09

MES 2404_TX_2_hor
LIM FCC_restricted

Page 1/1 21.03.2012 14:02 / Antenna horizontal GOM-1112-1639 Page 52 of 99



Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

90.00

Level [dBuV/m]

KONDO KAGAKU CO., LTD. / GOM-1112-1639

RC transmitter for car model / EX-1

2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Freq. / CH: 2404
Dist.: 3m, Ant.:
Freq: 204.810MHz,

HL 223,
Emax:

amplif.

26.06dBuv/m, RBW: 100kHz

80.00

70.00

60.00

50.00

40.00

30.00

|

2000/\
W

MMW WWW

N
Wi~ v

TV o

4.86

200M

300M

400M 500M 600M

Frequency [Hz]

700M 800M 900M

1G

MES
LIM

2404_TX_2_ver
FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. / GOM-1112-1639

EUT / Model: RC transmitter for car model / EX-1

Setup: 2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2404

Comment 1: Dist.: 3m, Ant.: HL 025, amplif.

Comment 2: Freq: 3.924GHz, Emax: 47.26dBupV/m, RBW: 1MHz

Level [dBuV/m]
90.00

80.00 M

70.00

60.00

50.00
40.00 | ol a7

ket

1G 1.5G 2G 2.5G 3G 3.5G 4G
Frequency [Hz]

27.84

MES 2404_TX_3_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. / GOM-1112-1639

EUT / Model: RC transmitter for car model / EX-1

Setup: 2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2404

Comment 1: Dist.: 3m, Ant.: HL 025, amplif.

Comment 2: Freq: 2.400GHz, Emax: 56.52dBupV/m, RBW: 1MHz

Level [dBuV/m]
90.0

80.0 B

70.0

60.0

50.0

MMJMW
. W
40.0 ' W

27.7
1G 1.5G 2G 25G 3G 3.5G 4G

Frequency [Hz]

MES 2404_TX_3_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. / GOM-1112-1639

EUT / Model: RC transmitter for car model / EX-1

Setup: 2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2404

Comment 1: Dist.: 3m, Ant.: HL 025, amplif.

Comment 2: Freq: 2.400GHz, Emax: 56.52dBupV/m, RBW: 1MHz

Level [dBuV/m]
84.3

80.0

75.0

70.0

65.0

60.0

55.0 //
50.0 ///
45.9

2.363G 2.38G 2.39G 2.4G 241G 2.42G 2.436G
Frequency [Hz]

MES 2404_TX_3_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. / GOM-1112-1639

EUT / Model: RC transmitter for car model / EX-1

Setup: 2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2404

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.+HP.

Comment 2: Freq: 4.802GHz, Emax: 56.99dBuV/m, RBW: 1MHz

Level [dBuV/m]
90.00

80.00

70.00

60.00

50.00 Attt e MM

4G 5G 6G 7G 8G
Frequency [Hz]

40.94

MES 2404_TX_4_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. / GOM-1112-1639

EUT / Model: RC transmitter for car model / EX-1

Setup: 2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2404

Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.

Comment 2: Freq: 4.808GHz, Emax: 53.14dBpV/m, RBW: 1MHz

Level [dBuV/m]
90.00

80.00

70.00

60.00

50.00 Wit M

40.00 7 o

I N~

4.803G 4.806G 4.808G 4.81G 4.813G
Frequency [Hz]

31.41

MES 2404_TX_6_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. / GOM-1112-1639

EUT / Model: RC transmitter for car model / EX-1

Setup: 2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2404

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.+HP.

Comment 2: Freq: 4.802GHz, Emax: 56.16dBupV/m, RBW: 1MHz

Level [dBuV/m]
90.0

80.0

70.0

60.0

>
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40.6
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Frequency [Hz]

MES 2404_TX_4_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. / GOM-1112-1639

EUT / Model: RC transmitter for car model / EX-1

Setup: 2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2404

Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.

Comment 2: Freq: 4.808GHz, Emax: 52.25dBupV/m, RBW: 1MHz

Level [dBuV/m]
90.00

80.00

70.00

60.00

40.00 <]
I ey S S

4.803G 4.806G 4.808G 4.81G 4.813G
Frequency [Hz]

31.41

MES 2404_TX_6_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. / GOM-1112-1639

EUT / Model: RC transmitter for car model / EX-1

Setup: 2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2404

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.+HP.

Comment 2: Freq: 11.367GHz, Emax: 44.12dBpV/m, RBW: 1MHz

Level [dBuV/m]
90.00

80.00

70.00

60.00

50.00

MWMMNMUWWMWMMAWVJMMWNMAWWNMNAANWWMWV
\ b ad Anww/\AN\‘A "'\'\/\”\I\/\/\NI\'\W\MMV

4000 N\W\I‘VA'VV\,‘,NW' CARARAS
35.51

8G 9G 10G 11G 12G
Frequency [Hz]

MES 2404_TX_5_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. / GOM-1112-1639

EUT / Model: RC transmitter for car model / EX-1

Setup: 2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2404

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.+HP.

Comment 2: Freq: 11.880GHz, Emax: 44.45dBpV/m, RBW: 1MHz

Level [dBuV/m]
90.00

80.00

70.00

60.00

50.00

v %MJMMMMkmwNbVAMﬂwaﬁN“MMWM*NNMAMVMV%WNVJMJV\”MMVMMMW

8G 9G 10G 11G 12G
Frequency [Hz]

40.00 koo
36.11

MES 2404_TX_5_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. / GOM-1112-1639

EUT / Model: RC transmitter for car model / EX-1

Setup: 2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2404

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.+HP.

Comment 2: Freq: 17.062GHz, Emax: 44.68dBuV/m, RBW: 1MHz

Level [dBuV/m]
90.00

80.00

70.00

60.00

50.00

40,00 bt Tl MWWWWMWWMW

A
MY

35.98
12G 13G 14G 15G 16G 17G 18G

Frequency [Hz]

MES 2404_TX_6_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. / GOM-1112-1639

EUT / Model: RC transmitter for car model / EX-1

Setup: 2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2404

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.+HP.

Comment 2: Freq: 17.543GHz, Emax: 45.28dBuV/m, RBW: 1MHz

Level [dBuV/m]
90.00

80.00

70.00

60.00

50.00

WWNMWANW“MWW
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35.82
12G 13G 14G 15G 16G 17G 18G

Frequency [Hz]

MES 2404_TX_6_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT / Model:
Setup:

Test Site / Operator:

Test Condition:

Test Specification:

Comment 1:
Comment 2:

KONDO KAGAKU CO., LTD. / GOM-1112-1639

RC transmitter for car model / EX-1

2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Freq. / CH: 2404

Dist.: 3m, Ant.: HLO025, amplif.

Freq: 23.860GHz, Emax: 45.69dBuvV/m, RBW: 1MHz

Level [dBuV/m]
90.00
80.00
70.00
60.00
50.00
40.00 - ,A'/‘AAV‘I AWA'A V\M I\I\VA m /\\I\ //J\MWAV M MVJM \NW\/
LAY U W7 VW™ [T TV I
32.85
18G 19G 20G 21G 22G 23G 24G 25G 26.5G
Frequency [Hz]
MES 2404_TX_7_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. / GOM-1112-1639

EUT / Model: RC transmitter for car model / EX-1

Setup: 2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2404

Comment 1: Dist.: 3m, Ant.: HLO025, amplif.

Comment 2: Freq: 23.826GHz, Emax: 45.09dBuvV/m, RBW: 1MHz

Level [dBuV/m]
90.00

80.00

70.00

60.00

50.00

40.00 i - i L A, A VWM“% e \MJ
T AV VI AT R EANY

32.53

18G 19G 20G 21G 22G 23G 24G 25G 26.5G
Frequency [Hz]

MES 2404_TX_7_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. / GOM-1112-1639

EUT / Model: RC transmitter for car model / EX-1

Setup: 2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2440

Comment 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freq: 191.483MHz, Emax: 31.65dBuV/m, RBW: 100kHz

Level [dBuV/m]
90.00

80.00 |

70.00

60.00

50.00

40.00

30.00 WWVVVWVWA S AR A

ey
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30M 60M 80M 100M 120M 140M 160M 180M 200M

Frequency [Hz]

MES 2440_TX_1_hor
LIM FCC_restricted

Page 1/1 21.03.2012 14:24 / Antenna horizontal GOM-1112-1639 Page 67 of 99



Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. / GOM-1112-1639

EUT / Model: RC transmitter for car model / EX-1

Setup: 2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2440

Comment 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freq: 197.615MHz, Emax: 32.09dBuvV/m, RBW: 100kHz

Level [dBuV/m]
90.00

80.00 |

70.00

60.00

50.00

40.00

A Appa
[TV v

30.00
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30M 60M 80M 100M 120M 140M 160M 180M  200M
Frequency [Hz]

18.67

MES 2440_TX_1_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. / GOM-1112-1639

EUT / Model: RC transmitter for car model / EX-1

Setup: 2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2440

Comment 1: Dist.: 3m, Ant.: HL 223, amplif.

Comment 2: Freq: 905.411MHz, Emax: 22.26dBuV/m, RBW: 100kHz

Level [dBuV/m]
90.00

80.00

70.00

60.00

50.00

40.00

30.00

20.00 MNMVWWMW“MWWWWWMN“HVVMN
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200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. / GOM-1112-1639

EUT / Model: RC transmitter for car model / EX-1

Setup: 2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2440

Comment 1: Dist.: 3m, Ant.: HL 223, amplif.

Comment 2: Freq: 203.206MHz, Emax: 26.84dBuV/m, RBW: 100kHz

Level [dBuV/m]
90.00

80.00

70.00

60.00

50.00

40.00

30.00
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200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]

MES 2440_TX_2_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. / GOM-1112-1639

EUT / Model: RC transmitter for car model / EX-1

Setup: 2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2440

Comment 1: Dist.: 3m, Ant.: HL 025, amplif.

Comment 2: Freq: 3.957GHz, Emax: 47.06dBupV/m, RBW: 1MHz

Level [dBuV/m]
90.00

80.00 B

70.00

60.00

50.00

40.00 | T J-&Jr AM\NWWW
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Frequency [Hz]

28.07
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LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. / GOM-1112-1639

EUT / Model: RC transmitter for car model / EX-1

Setup: 2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2440

Comment 1: Dist.: 3m, Ant.: HL 025, amplif.

Comment 2: Freq: 2.392GHz, Emax: 51.81dBpV/m, RBW: 1MHz

Level [dBuV/m]
90.00

80.00 M

70.00

60.00

50.00

40.00 NPT WS bt
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1G 1.5G 2G 2.5G 3G 3.5G 4G
Frequency [Hz]

27.83

MES 2440_TX_3_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. / GOM-1112-1639

EUT / Model: RC transmitter for car model / EX-1

Setup: 2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2440

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.+HP.

Comment 2: Freq: 4.882GHz, Emax: 54.95dBuV/m, RBW: 1MHz

Level [dBuV/m]
90.00

80.00

70.00

60.00
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. / GOM-1112-1639

EUT / Model: RC transmitter for car model / EX-1

Setup: 2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2440

Comment 1: Dist.: 3m, Ant.: HL025, amplif.

Comment 2: Freq: 4.880GHz, Emax: 50.93dBpV/m, RBW: 1MHz

Level [dBuV/m]
90.00

80.00

70.00

60.00

50.00 sy

40.00 Nﬂv \k\

31.78

4.875G 4.878G 4.88G 4.882G 4.885G
Frequency [Hz]

MES 2440_TX_7_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. / GOM-1112-1639

EUT / Model: RC transmitter for car model / EX-1

Setup: 2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2440

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.+HP.

Comment 2: Freq: 4.882GHz, Emax: 56.69dBupV/m, RBW: 1MHz

Level [dBuV/m]

90.00

80.00 —

70.00

60.00

50001MJVMwaMAMMMMNQhM WMNNMWW“MMMMNM“FMV‘ %gWﬁdWMvmﬂWM
40.25

4G 5G 6G 7G 8G
Frequency [Hz]

MES 2440_TX_4_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. / GOM-1112-1639

EUT / Model: RC transmitter for car model / EX-1

Setup: 2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2440

Comment 1: Dist.: 3m, Ant.: HL025, amplif.

Comment 2: Freq: 4.880GHz, Emax: 53.00dBpV/m, RBW: 1MHz

Level [dBuV/m]
90.00

80.00

70.00

60.00

50.00 s sk

40.00 // ﬂ\

31.78
4.875G 4.878G 4.88G 4.882G 4.885G

Frequency [Hz]

MES 2440_TX_7_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. / GOM-1112-1639

EUT / Model: RC transmitter for car model / EX-1

Setup: 2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2440

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.+HP.

Comment 2: Freq: 11.752GHz, Emax: 43.57dBuV/m, RBW: 1MHz

Level [dBuV/m]
90.00

80.00 ]

70.00

60.00

50.00

NS AWMWWWMMMMWWMWWW
LBRATARN B/ Ratt s

40.00 WANWWW\WV\VJ“’V\/V‘/WVJ"N
35.25

8G 9G 10G 11G 12G
Frequency [Hz]

MES 2440_TX_5_hor
LIM FCC_restricted

Page 1/1 21.03.2012 11:28 / Antenna horizontal GOM-1112-1639 Page 77 of 99



Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. / GOM-1112-1639

EUT / Model: RC transmitter for car model / EX-1

Setup: 2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2440

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.+HP.

Comment 2: Freq: 11.880GHz, Emax: 43.64dBuvV/m, RBW: 1MHz

Level [dBuV/m]
90.00

80.00

70.00

60.00

50.00

A mM.VmWWW”WMWWWMW

40.00 WWvaw‘w‘v“w e
34.93

8G 9G 10G 11G 12G
Frequency [Hz]

MES 2440_TX_5_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. / GOM-1112-1639

EUT / Model: RC transmitter for car model / EX-1

Setup: 2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2440

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.+HP.

Comment 2: Freq: 17.964GHz, Emax: 45.11dBpV/m, RBW: 1MHz

Level [dBuV/m]
90.00

80.00

70.00

60.00

50.00

e Lt Lt o WMWWWAMWW

40.00 f#
36.34

12G 13G 14G 15G 16G 17G 18G
Frequency [Hz]

MES 2440_TX_6_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. / GOM-1112-1639

EUT / Model: RC transmitter for car model / EX-1

Setup: 2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2440

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.+HP.

Comment 2: Freq: 17.182GHz, Emax: 44.77dBuV/m, RBW: 1MHz

Level [dBuV/m]
90.00

80.00

70.00

60.00

50.00

10.00 LA, WWWWMMMWWWMWWMWM

36.01

12G 13G 14G 15G 16G 17G 18G
Frequency [Hz]

MES 2440_TX_6_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment
Comment

1:
2:

KONDO KAGAKU CO., LTD. / GOM-1112-1639

RC transmitter for car model / EX-1

2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Freq. / CH: 2440

Dist.: 3m, Ant.: HLO025, amplif.

Freq: 26.500GHz, Emax: 46.88dBuV/m, RBW: 1MHz

Level [dBuV/m]
90.00
80.00
70.00
60.00
50.00
40.00 AAM.A MMW"\A 4 M r'/\Af\ AM"’W\‘A\/\I\ /I//\L\\ ﬂww
- W A S W W W
34.77
18G 20G 21G 22G 23G 24G 25G 26.5G
Frequency [Hz]
MES 2440_TX_7_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:

Test Condition:

Test Specification:

Comment
Comment

1:
2:

KONDO KAGAKU CO., LTD. / GOM-1112-1639

RC transmitter for car model / EX-1

2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Freq. / CH: 2440

Dist.: 3m, Ant.: HLO025, amplif.

Freq: 26.500GHz, Emax: 47.19dBupV/m, RBW: 1MHz

Level [dBuV/m]
90.00
80.00
70.00
60.00
50.00
40.00 = A~ N MAM, MA . /\«NU\’\,\AIA ) MM WMWW
' M Nl I w7
34.29
18G 19G 20G 21G 22G 23G 24G 25G 26.5G
Frequency [Hz]
MES 2440_TX_7_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. / GOM-1112-1639

EUT / Model: RC transmitter for car model / EX-1

Setup: 2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Test Site / Operator: Eurofins Product Service GmbH / Mr. Treffke

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freq: 196.253MHz, Emax: 31.45dBuV/m, RBW: 100kHz

Level [dBuV/m]
90.00

80.00

70.00

60.00

50.00

40.00

30.00 N IR
W‘V\/\'\N’\MA’W\/W N

NWM M«MJVMW/\A,

1MMNWWWMMWMMMNWLAJMUJHmeWWuNmM%wMﬂJ

30M 60M 80M 100M 120M 140M 160M 180M  200M
Frequency [Hz]

18.29

MES 1. FCC_15247
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. / GOM-1112-1639

EUT / Model: RC transmitter for car model / EX-1

Setup: 2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Test Site / Operator: Eurofins Product Service GmbH / Mr. Treffke

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freq: 194.549MHz, Emax: 31.33dBuV/m, RBW: 100kHz

Level [dBuV/m]
90.00

80.00

70.00

60.00

50.00

40.00

3000 T e YAV TN MAMA,

WAN\VN"M’JWV\’,\"M
MWWWW

30M 60M 80M 100M 120M 140M 160M 180M  200M
Frequency [Hz]

19.01

MES 1. FCC_15247
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. / GOM-1112-1639

EUT / Model: RC transmitter for car model / EX-1

Setup: 2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Test Site / Operator: Eurofins Product Service GmbH / Mr. Treffke

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: HL 223, amplif.

Comment 2: Freq: 995.190MHz, Emax: 23.87dBuV/m, RBW: 100kHz

Level [dBuV/m]
90.00

80.00

70.00

60.00

50.00

40.00

30.00

2000 Adonabaan r\v/\J\A‘

LA

200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]

10.00 P v
4,73

MES 2. FCC_15247
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. / GOM-1112-1639

EUT / Model: RC transmitter for car model / EX-1

Setup: 2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Test Site / Operator: Eurofins Product Service GmbH / Mr. Treffke

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: HL 223, amplif.

Comment 2: Freq: 204.810MHz, Emax: 27.39dBuV/m, RBW: 100kHz

Level [dBuV/m]
90.00

80.00

70.00

60.00

50.00

40.00

30.00

20.00 bt

T P T e e A

10.00 s
474

200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]

MES 2. FCC_15247
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval

Holder:

EUT / Model:

Setup:

Test site / Operator:

Test Condition:
Test Specification:

Commment
Commment

1:
2:

Level [dBuV/m]

90.00

80.00

70.00

60.00

50.00

40.00

KONDO KAGAKU CO., LTD. / GOM-1112-1639

RC transmitter for car model / EX-1

2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Eurofins Product Service GmbH / Mr. Treffke
Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)
according to §15.247, peak detector

Dist.: 3m, Ant.: BBHA9120D, amplif.

Freq: 2.484GHz, Emax: 44.44dBpV/m, RBW: 1MHz

W

30.24
1G 1.5G 2G 2.5G 3G 3.5G 4G
Frequency [HZ]
MES 3. FCC 15247
LIM FCC restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval

Holder:

EUT / Model:

Setup:

Test site / Operator:

Test Condition:
Test Specification:

Commment
Commment

1:
2:

Level [dBuV/m]

90.00

80.00

70.00

60.00

50.00

40.00

KONDO KAGAKU CO., LTD. / GOM-1112-1639

RC transmitter for car model / EX-1

2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Eurofins Product Service GmbH / Mr. Treffke
Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)
according to §15.247, peak detector

Dist.: 3m, Ant.: BBHA9120D, amplif.

Freq: 2.484GHz, Emax: 59.52dBpV/m, RBW: 1MHz

L bt

i

hMMLWWMMMWM%MNwawﬂﬁ JW“J““W“NWWWWM$JWJ "

30.28
1G 1.5G 2G 2.5G 3G 3.5G 4G
Frequency [HZ]
MES 3. FCC 15247
LIM FCC restricted
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT / Model:

Setup:

Test site / Operator:
Test Condition:

Test Specification:
Commment 1:

Commment 2:

SUBPART C

KONDO KAGAKU CO., LTD. / GOM-1112-1639

RC transmitter for car model / EX-1

2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Eurofins Product Service GmbH / Mr. Treffke
Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)
according to §15.247, peak detector

Dist.: 3m, Ant.: BBHA9120D, amplif.

Freq: 2.484GHz, Emax: 59.52dBpV/m, RBW: 1MHz

Marker: 2.4835 GHz 59.52 dBuvV/m

Level [dBuV/m]
89.00

80.00

70.00

60.00

50.00

40.00

30.28

2.345G

24G 2.45G 2.5G 2.569G

Frequency [Hz]

Page 1/1 05.04.2012

MES 3. FCC 15247
LIM FCC restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. / GOM-1112-1639

EUT / Model: RC transmitter for car model / EX-1

Setup: 2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Test site / Operator: Eurofins Product Service GmbH / Mr. Treffke

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: according to §15.247, average detector

Commment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Commment 2: Freq: 2.484GHz, Emax: 50.94dBpV/m, RBW: 1MHz

Level [dBuV/m]

90.00

80.00

70.00

60.00

50.00

I8

40.00
Hv\““\\_\__-_HM
30.00 ]
6
2.4835G 2.488G 249G 2.492G 2494G 2.496G 2.498G 2.5G
Frequency [Hz]
MES 5. FCC Average BT
LIM FCC restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. / GOM-1112-1639

EUT / Model: RC transmitter for car model / EX-1

Setup: 2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Test site / Operator: Eurofins Product Service GmbH / Mr. Treffke

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: according to §15.247, peak detector

Commment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Commment 2: Freq: 4.962GHz, Emax: 52.56dBpV/m, RBW: 1MHz

Level [dBuV/m]
90.00

80.00

70.00

60.00

50.00
%MWMMMWWW

4G 5G 6G 7G 8G
Frequency [Hz]

4{100 AAMvﬁfﬂVHMWwVW

G WU

35.69

MES 4. FCC_15247
LIM FCC restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval

Holder:

EUT / Model:

Setup:

Test site / Operator:

Test Condition:

Test Specification:

Commment
Commment

1:
2:

Level [dBuV/m]

90.00

80.00

70.00

60.00

50.00

40.00
35.97

KONDO KAGAKU CO., LTD. / GOM-1112-1639

RC transmitter for car model / EX-1

2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Eurofins Product Service GmbH / Mr. Treffke
Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)
according to §15.247, peak detector

Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Freq: 4.962GHz, Emax: 55.64dBpV/m, RBW: 1MHz

A,

A AN

WWMM

R AU T

4G

5G 6G 7G 8G
Frequency [Hz]

MES

Page 1/1
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. / GOM-1112-1639

EUT / Model: RC transmitter for car model / EX-1

Setup: 2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Test site / Operator: Eurofins Product Service GmbH / Mr. Treffke

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: according to §15.247, average detector

Commment 1: Dist.: 3m, Ant.: BBHA9120D, amplif.

Commment 2: Freq: 4.961GHz, Emax: 52.48dBpV/m, RBW: 1MHz

Level [dBuV/m]
90.00

80.00

70.00

60.00

k

50.00 W

40.00 /J/V \/\M
_ R

4.955G 4.958G 4.96G 4.962G 4.965G
Frequency [HZ]

2711

MES 8. FCC Average BT
LIM FCC restricted
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT / Model:

Setup:

Test site / Operator:
Test Condition:

Test Specification:
Commment 1:

Commment 2:

Level [dBuV/m]

SUBPART C

KONDO KAGAKU CO., LTD. / GOM-1112-1639

RC transmitter for car model / EX-1

2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Eurofins Product Service GmbH / Mr. Treffke
Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)
according to §15.247, peak detector

Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Freq: 10.685GHz, Emax: 41.39dBuV/m, RBW: 1MHz

90.00

80.00

70.00

60.00

50.00

4000 WMWMWWNM»MMMWWWWMMWVM A A,

33.02
8G

9G 10G 11G
Frequency [HZ]

12G
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. / GOM-1112-1639

EUT / Model: RC transmitter for car model / EX-1

Setup: 2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Test site / Operator: Eurofins Product Service GmbH / Mr. Treffke

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: according to §15.247, peak detector

Commment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Commment 2: Freq: 11.126GHz, Emax: 41.66dBuV/m, RBW: 1MHz

Level [dBuV/m]

90.00

80.00

70.00

60.00

50.00

40.00

33.02

HAN

+ LA A Aa h r\A. AA
WWMWWMWMMMWWWWWW“WW P

8G 9G 10G 11G 12G
Frequency [HZ]

MES
LIM
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval

Holder: KONDO KAGAKU CO., LTD. /

EUT / Model: RC
2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical

Setup:

Test site / Operator:
Test Condition:
Test Specification:

Commment
Commment

2: Freq:

Level [dBuV/m]

90.00

80.00

70.00

60.00

50.00

40.00

33.88

transmitter for car model /

Eurofins Product Service GmbH
Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)
according to §15.247,
1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.
14.204GHz, Emax: 44.49dBuvV/m,

peak detector

GOM-1112-1639

Treffke

1MHz

Al

. MWWWMWWWM Mg g N it

A
Wf¢hwlwAﬂw“¢WVL%jvvva

w

12G 13G

14G 15G
Frequency [Hz]

16G 17G

MES

Page 1/1
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FCC restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT / Model:

Setup:

Test site / Operator:
Test Condition:
Test Specification:

Commment
Commment

Level [dBuV/m]

90.00

80.00

70.00

60.00

50.00

40.00

33.52

1:
2:

KONDO KAGAKU CO., LTD. / GOM-1112-1639

RC transmitter for car model / EX-1

2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Eurofins Product Service GmbH / Mr. Treffke
Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)
according to §15.247, peak detector

Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Freq: 14.425GHz, Emax: 43.50dBuV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. / GOM-1112-1639

EUT / Model: RC transmitter for car model / EX-1

Setup: 2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Test site / Operator: Eurofins Product Service GmbH / Mr. Treffke

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: according to §15.247, peak detector

Commment 1: Dist.: 3m, Ant.: HL025, amplif.

Commment 2: Freq: 24.615GHz, Emax: 49.08dBuV/m, RBW: 1MHz

Level [dBuV/m]

90.00

80.00

70.00

60.00

50.00

40.00
35.84

WW’”WWM

st sy

17G 18G 19G 20G 21G 22G 23G 24G 25G 26.5G
Frequency [Hz]

MES

Page 1/1

LIM

7. FCC 15247
FCC restricted

05.04.2012 11:39 Overview / Antenna horizontal Page 98 of 99



Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. / GOM-1112-1639

EUT / Model: RC transmitter for car model / EX-1

Setup: 2.4 GHz FHSS / simplex / Pmax / ANTB18-155A0 vertical
Test site / Operator: Eurofins Product Service GmbH / Mr. Treffke

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: according to §15.247, peak detector

Commment 1: Dist.: 3m, Ant.: HL025, amplif.

Commment 2: Freq: 24.196GHz, Emax: 49.21dBuV/m, RBW: 1MHz
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